
i 
 

QUORUM QUENCHING BASED ANTI-BIOFOULING 

MECHANISM IN A SEMI-PILOT SCALE MBR TREATING 

REAL WASTEWATER 

 

 

 By 

    Hafiz Muhammad Zeshan Arshad 

        NUST201362268MSCEE65113F 

A thesis submitted in partial fulfillment of the requirements for the degree of  

Master of Science 

In 

Environmental Engineering 

 

Institute of Environmental Sciences and Engineering (IESE) 

School of Civil and Environmental Engineering (SCEE) 

National University of Sciences and Technology (NUST) 

Islamabad, Pakistan 

2016 

 



ii 
 

APPROVAL SHEET 

Certified that the contents and form of thesis entitled “Quorum Quenching Based Anti-

Biofouling Mechanism in a Semi-Pilot Scale MBR Treating Real Wastewater” submitted by 
[...]
Biocake layer contributes mainly in flux decline than other clogging, as cake layer 

can be removed easily by physical cleaning while chemical cleaning is needed for the 

removal of internally deposited compounds which causes pore blockage, is named as 

irreversible fouling (Chang et al., 2002). 

 

2.11. Fouling control methods 

There are four basic strategies to control biofouling in MBRs that can yield effective 

results: 

 

1) Membrane fabrication.  

 

2) Physical 

 

3) Chemical  

 

4) Biological   

 

 

Factors affecting membrane fouling are shown in Figure 2.8 (Chang et al., 2002) 



` 

23 
 

 

 

The most prominent experiment to show the reduction of membrane biofouling using 

patterned membrane was done by Won et al. (2012) where patterned membrane was 

used by employing the lithographic method and found that there was a significant 

decrease in the amount of microbial flocs that settled on the surface when compared 

to the ordinary membrane. Significant researches have also been conducted on other 

methods and strategies but all of them were found to have been effective for a very 

limited duration and delayed the TMP for few days. 

  

Figure 2.9. Biofouling control methods  



` 

24 
 

2.12. Quorum sensing 

It has been studied that bacterial cells communicate with each other using a mechanism 

known as quorum sensing. This mechanism employs signal molecules that are known 

as auto inducers. These molecules accumulate in their surrounding environment over 

time, When the concentration reaches a critical value then they tend to exhibit 

associated manner i.e. Secretion of polysaccharide, virulence and proteins. Different 

types of bacterial quorum sensing have been identified. Quorum Sensing that exhibits 

acyle homoserine lactones (AHLs) is one of the most significant and widely used type 

of quorum sensing caused by the gram negative bacteria found in wastewater. AHLs, 

the signaling molecules can further be divided into 12 more types. A single AHLs 

molecule contains a ring of homoserine lactone which is attached to a molecule of 

fatty acid and has some carbon molecules attached to the ring also. 

2.12.1. Role of QS in biofilm formation 

Nerenberg and Shrout (2012) described the concept of quorum sensing and its 

different steps. These steps are enlisted below: 

 
1) The cell produces protein to form a signal molecule.  

 

2) The concentration of signal molecule is maintained in the surrounding 

environment.  

 

3) A regulatory protein is unleashed whose main purpose is to accept signal 

molecules and ensure successful communication.  

Bacteria that produce signals are called donor and the bacteria that accept signals are 

called receivers. Receivers play a significant role in development of biofilm. They 

excrete EPS after receiving signal molecules. EPS plays a huge part in agglomeration 

of flocs and biofilm formation. A direct relation of AHLs concentration and EPS 



` 

25 
 

production was reported by many researchers. A high AHLs concentration can lead to 

a high amount of bio film production. 

2.13. Quorum sensing control strategies: 

Three different points of attack on the AHLs molecules that can be used to 

control membrane biofouling. 

1) Attack on the cells that generate the signal molecules.  

 

2) Attack on the cells that receive the signal molecules.  

 

3) The signal molecules that have been generated.  

 

A very novel approach to prevent biofilm formation is quorum quenching and it tends 

to control the biofilm production by either reducing the concentration of AHLs or by 

deactivating the AHLs molecules. 

Quorum Quenching is a relatively new technique to control the production of biofilm and 

thus in preventing biofouling in the MBR. According to one study the AHLs were 

hydrolyzed by the hydrolysis of either the lactone rings using lactonase or the acyl-amide 

links using acylase. Research proved that acylase in immobile form was always better at 

inhibiting the production of biofilm as compared to acylase in mobile form. Oh et al. 

(2012) did work on isolating the quorum quenching bacteria (the bacteria that produce the 

quorum quenching enzymes) and found out that there were a total of four species. Out of 

these Rhodococcus and Panibaccilus were found to be the most effective. Rhodococcus 

bacteria when encapsulated in alginate beads and submerged in a MBR that was 

running parallel to a conventional MBR contained empty alginate beads performed 

effectively. 



` 

26 
 

2.14. Quorum Quenching based biofouling control studies  

Quorum quenching is a revolutionary technique resolving the most critical issue of 

biofilm formation in membranes.The deactivation of AHLs by hydrolyzing the 

lactone ring by lactonase and acyl-amide linkage by acylase was studied by Yeon at 

al. (2009). Procine kidney enzymes were used and the reduction of AHLs, less EPS 

production and delayed TMP rise in MBR (with acylase) was observed. Yeon at el., 

(2009) compared the performance of immobilized and free enzymes and their results 

proved that immobilize acylase performed better than free moving acylase in same 

quantity. Acylase was immobilized on magnetic carrier enzymes which were 

prepared by Yeon at el., (2009) to resolve the issue of stability of free enzymes. 

 

Oh et al., (2011) investigated the isolation of quorum quenching bacteria to find out 

the most prominent species which produce quorum quenching enzymes. The studies 

showed that Rhodococcus and Panibaccilus stains were the most effective. Two 

parallel MBRs were operated, one having an encapsulated Rhodococcus sp.BH4 in 

microporous membrane submerged in MBR and a control MBR having a similar 

filtration mode. The comparison of their TMP profiles showed substantial difference 

between both QQ-MBR (having quorum quenching bacteria) and C-MBR (control 

MBR). 

 

Jahangir et al. (2012) worked on the positioning of microporous membrane having 

quorum quenching bacteria encapsulated in it and concluded that biofouling was less 

in MBR in which the microporous membrane was placed in the membrane tank as 

compared to the MBR in which the membrane is placed in a separate bio-tank with 



` 

27 
 

sludge recirculation, Furthermore, it was also reported that the quorum quenching 

activity was also dependent on the rate of recirculation. Kim et al., (2013) studied the 

effect of quorum quenching on the microbial dynamics in MBR, which proved that QQ 

decreases the auto-inducers which produce microbial species hence reducing the EPS 

production resulting in less biofouling. 

 

 Kim et al. (2013) prepared cell entrapping beads (CEBs) of sodium alignate injected 

with Rhodococcus sp.BH4 and an MBR of batch type was installed for analysis. This 

technique proved to be the most effective than all the others. Cheong et al. (2014) 

inoculated Pseudomonance sp.1A1 in ceramic microbial vessel (CMV) and these 

vessels were submerged in MBR. The result was compared with a conventional MBR 

without CMV and an MBR with CMV having inactivated quorum quenching bacteria. 

The EPS production in MBR having CMV with activated bacteria was the least. 

Maqbool et al. (2015) prepared Rhodococcus sp.BH4 entrapped alginate beads to 

mitigate biofouling in MBR using synthetic wastewater and reported that QQ-MBR 

(having beads) exhibited a deferred TMP rise while in C-MBR (with no beads) 

showed rapid TMP rise to 30 Kpa within 10 to 14 days of operation. C-MBR showed 

7 times higher fouling rate than QQ-MBR. However, they observed that alginate 

beads disintegrated during continuous operation and need to be added after 45 days. 

Kim et al. (2015) studied the macro-encapsulation of QQ bacteria (Rhodococcus 

sp.BH4) into alginate beads with polymeric membrane layer and its application for 

biofouling control in MBR. Different polymers such as poly sulfone (PS), poly (vinyl 

Dene) fluoride (PVDF) and polyether sulfone PES was coated on alginate beads by 

phase inversion method. It was found that membrane coated with poly sulfone layer 



` 

28 
 

prevented QQ bacteria from leaking out of the macro-capsules in a harsh chemical 

and hydrodynamic environment. 

 

 

  

Figure 2.10 polymer coating of alginate beads kim et al. (2015) 



` 

29 
 

Chapter 3 

Materials and Methodology 

3.1. Wastewater composition 

Low strength real wastewater of NUST, H-12 campus Islamabad, was fed to the both 

reactors after screening and settling to remove suspended solids (SS) for better 

treatment or degradation of dissolved organics. Seed activated sludge taken from the 

return line of full-scale wastewater treatment plant installed at I-9 Islamabad, Pakistan 

of 17MGD capacity, Real wastewater of 270 mg/L average COD and 186 mg/L 

average BOD was supplied to the microbes and concentration of activated sludge 

(MLSS) was maintained as 8 g/L in the MBRs. Average organic loading rate (OLR) 

of 1.5 Kg/m3/d fed to the MBRs. 

Figure 3.1 Flow diagram of Membrane bioreactor 

 

 



` 

30 
 

3.2. Membrane material and types 

Poly vinyl dine fluoride (PVDF) hollow fiber (HF) membrane was imported from 

Memstar, China. PVDF membrane has a high reliability than other materials and 

patience in acidic and basic chemical conditioning for cleaning. Detailed membrane 

characteristics are presented in Table 3.1. 

Table 3.1 Membrane material and characteristics 

 

  

Item Characteristics 

Membrane type Hollow fiber 

Manufacturer Memstar, China 

Membrane material PVDF 

Pore size 0.1µm 

Filtration area 0.7m2 

Suction pressure <30kPa 

Temperature 15-45 0C  



` 

31 
 

3.3. Lab-scale MBR  

Two parallel semi pilot-scale MBRs with working volume of 35 L each was installed 

at MBR NUST lab as shown in Figures 3.2 and 3.3. One of MBRs was quorum 

quenching MBR (having QQ bacteria entrapped beads) and the second one was 

conventional MBR (containing vacant beads). Both MBRs were seeded with same 

activated sludge and operated at optimized filtration and relaxation mode of 10 min 

cycle with 8 min filtration and 2 min relaxation, Operational parameters and conditions 

are listed in Table 3.2. Air compressor was used for aeration and peristaltic pump 

(Masterflex, Cole Parmer, USA) with flow controller was used to maintain permeate 

flux at 16.5 LMH and desired dissolved oxygen (DO) was maintained by air flow 

controller in bio-tank.  

 
Figure 3.2-Process flow diagram of lab scale MBR  



` 

32 
 

Working MBR 

 

 

 

 

 

 

 

 

Figure 3.3 Semi pilot-Scale MBR at NUST water and wastewater lab 



` 

33 
 

 

Operating conditions Value 

Working volume 35 L 

flux 16.5 LMH 

HRT 3 hrs 

SRT 40 days 

MLSS 8-10 g/L 

Membrane type PVDF hollow fiber 

Beads concentration 0.5% tank volume 

 

  

Table 3.2 Working conditions of MBR 



` 

34 
 

3.4. Analytical methods 

Influent and effluent water quality of both MBRs were analyzed regularly, Parameters 

included COD, Ammonium-N and Phosphate-P. Sludge characteristics involved 

MLSS, MLVSS, CST (capillary suction time) for dewaterabilty and diluted sludge 

volume index (DSVI) for settle ability were monitored as per Standard Methods 

(APHA et al., 2012). Multi-meter (pH/DO 300 series, Oakton, USA) was used to 

measure DO and pH. Activity of microbes was determined in term of specific oxygen 

uptake rate (SOUR) using DO meter (YSI 5010, Cole Parmer, USA). TMP data logger 

(Super scientific, 84009, Taiwan) was used to measure Continuous trans-membrane 

pressure (TMP). 

3.5. Specific cake resistance 

To calculate the cake resistance on the membrane surface dead end filtration unit 

(Amicon, 8400, USA) was used and this test is known as Specific cake resistances 

(SCR) test in which weight of permeate was continuously monitored by weight balance 

(Shimadzu, UW6200H, Japan) connected to a computer. A PVDF filter (Millipore, 

GVWP09050, and USA) of 0.22µm pore size and effective surface area of 90 mm was 

used. Nitrogen gas (as an inert gas) was supplied with a Constant pressure of 30kPa. 

Specific cake resistance was calculated by the formula given below (khan et al., 2012). 

𝛂 =
𝟐𝟎𝟎𝟎. 𝐀𝟐. 𝚫𝐏 

µ. 𝐂
.
𝐭/𝐕

𝐕
 

Where, 

α = specific cake resistance, m/kg 



` 

35 
 

A = PVDF membrane area, 0.0042m2 

ΔP = constant pressure applied, 30 kPa 

µ = dynamic viscosity of effluent, N-S/m2 

C = concentration of mixed liquor, kg/m3 

𝐭/𝐕

𝐕
 = slope of line, sec/m6 

3.6. Membrane chemical cleaning protocol 

Before the filtration run, the membrane was chemically cleaned using NaOH and 

NaOCl called basic cleaning. 2% aqueous solution of sodium hydroxide (Sigma 

Aldrich, USA), and sodium hypochlorite having an effective chlorine concentration of 

2g / L were used to remove bacterial deposits on the surface of foul membrane, in Acid 

cleaning 1% solution of concentrated HCl was used to remove inorganic foulants. 

After physical cleaning to remove the biocake, the membrane was submerged in an 

alkaline solution for 8 hours and filtered for 30 minutes. Finally, the membrane was 

washed with tap water and then was immersed, and filtered tap water for 30 minutes. 

3.7. Filtration resistance analysis 

Fouling potentials of both MBRs was evaluated using resistance-in-series (RIS) 

hydraulic filtration model based upon Darcy's Law: 

𝑹𝒕 =
𝜟𝑷

µ. 𝑱
 

 

Where R is hydraulic resistance (1/m), ΔP is TMP rise (Pa), J is operational flux 

(m3/m2/s) and µ is permeate dynamic viscosity (Pa s). 



` 

36 
 

𝑹𝒕  = 𝑹𝒄 + 𝑹𝒑 + 𝑹𝒎 

 

Total hydraulic resistances (Rt) is composed of three types of resistances, cake 

resistance (Rc), pore blockage resistance (Rp) and intrinsic membrane resistance (Rm). 

Rt was calculated at the end of operation, for Rc measurement cake from the membrane 

was sponged and submerged in de-ionized (DI) water, flux and TMP were recorded 

and Rc value was obtained by the subtraction of Rm + Rp from Rt, while Rm was 

found after chemical cleaning of membrane. Contribution of each component of 

resistance was compared in both MBRs. 

3.8. Extraction and quantification of EPS 

Extraction of extra polymeric substances (EPS) from MBR sludge was carried out 

using Cation exchange resins (CER) (Dowex, USA). 50 mL sludge sample was 

collected from both reactors and centrifuged at 4000 rpm at 4 0C using refrigerated 

centrifuge (K2015R, Pro-Research, Britain) for 15 min to separate supernatant for 

soluble EPS. For loosely bond EPS (LBEPS) extraction, sludge pellets were mixed in 

phosphoric buffer solution, stirred for 1 h and centrifuged for 15 min at 40C and 

preserve the supernatant. For TB-EPS (tightly bond EPS), sludge pellets were again 

mixed in buffer solution and CER were added to make up the 50 mL volume and stirred 

for 1 h. 

Lowry method was used to determine Protein (PN) concentration by using Folin–

ciocalteu phenolic reagent and absorption was taken on 750 nm using a 

spectrophotometer (T60UV, PG Instrument, Britain). Polysaccharides (PS) quantity 

was measured by using standard curve of bovine serum albumin (BSA) (Sigma-



` 

37 
 

Aldrich). Dubois (phenol– sulfuric acid) method was employed For further 

quantification of total polysaccharides (PS), solution turned yellow on addition of 

phenol and sulfuric acid, absorption was taken at 490 nm and standard curve of glucose 

was used to determine the PS concentrations. 

3.9. Preparation of beads 

CEBs were prepared as per method developed previously by Kim et al. (2013) with 

some modifications. Already isolated bacterial stain Rhodococcus sp. BH4 was grown 

in LB agar medium. Bacterial suspension was prepared in D.I water at OD600nm.5 % 

sodium alginate and 4% CaCl2 solutions were prepared in D.I water. 5ml bacterial 

suspension then was mixed in sodium alginate after that sodium alginate solution was 

dripped in CaCl2 solution using peristaltic pump with flow controller at flow rate of 